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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only -
3.2
§90.542 (a)(7) Effective Radiated Power Pass -
3.3 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
2.1053
3.5 8 Conducted Band Edge Measurement Pass -
§90.543 (e)(2)
3.6 821051 Emission Mask Pass -
§90.210 (n)
2.1053 . .
3.7 8 Conducted Spurious Emission Pass -
§90.543 (e)(3)
38 §2.1055 Frequency Stability Pass i
§90.539 (e) Temperature & Voltage
§2.1053 Under limit
4.2 |890.543 (e)(3) Radiated Spurious Emission Pass 5.51 dB at
§90.543 (f) 1590.000 MHz

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
I's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.

Comments and Explanations:

shall take full responsibility for the authenticity.

The product specifications of the EUT presented in the report are declared by the manufacturer who

Reviewed by: Wei Chen
Report Producer: Ruby Zou
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FCC RADIO TEST REPORT Report No. : FG222202E

1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Touch Computer

Brand Name Zebra

Model Name TC58A1

FCCID UZ7TC58A1

Sample 1 Lowell + Premium config
Sample 2 SE4720 + Base config
Sample 3 Lowell + Base config

GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80/VHT160

WLAN 11ax HE20/HE40/HE80/HE160

Bluetooth BR/EDR/LE

EUT supports Radios application

HW Version EV3
SW Version ghhcetfg_EAll_userdebug_G MS_RelKey 2022-02-22-2145 pro
MFD 19FEB22
EUT Stage Identical Prototype

Specification of Accessories
Adapter Brand Name |Zebra |Part Number |PWR-WUA5V12WO0US
Battery 1X Brand Name |Zebra |Part Number |BT-000442-0020
Battery 1.5X Brand Name |Zebra |Part Number |BT-000442-0820
USB TYPE Ato TYPE C cable |Brand Name |Zebra |Part Number |CBL-TC5X-USBC2A-01
(L:JOSanZ;F(;E C to 3.5mm audio Brand Name [Zebra |Part Number |ADP-USBC-35MM1-01
3.5mm Earphone Brand Name |Zebra |Part Number |HDST-35MM-PTVP-01
USB TYPE C Earphone Brand Name [Zebra |Part Number |HPST-USBC-PTT1-01
Headset Jumper Brand Name |Zebra |Part Number |CBL-TC51-HDST35-01
Trigger Handle Brand Name |Zebra |Part Number |TRG-NGTC5-ELEC-01
Soft Holster Brand Name [Zebra |Part Number |SG-NGTC5TC7-HLSTR-01
TC53/TC58 RUGGED BOOT Brand Name |Zebra |Part Number |SG-NGTC5EXO1-01
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1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

Tx Frequency

790.5 ~ 795.5 MHz

Rx Frequency

760.5 ~ 765.5 MHz

Bandwidth 5MHz / 10MHz
Maximum Output Power to Antenna 23.80 dBm
Antenna Type PIFA Antenna

Antenna Gain

-3.15 dBi

Type of Modulation

PI/2 BPSK / QPSK / 16QAM / 64QAM / 256QAM

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Site

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY
Test Engineer Sherry Wu, Ivy Yeh and Luffy Lin
Temperature (C) 20~24
Relative Humidity (%) 50~56

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY (TAF Code: 3786)

Test Engineer

Jack Cheng and Wilson Wu

Temperature (C)

20~25

Relative Humidity (%)

50~60

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

¢+ FCC 47 CFR Part 2, Part 90(R)

+ ANSI/ TIA-603-E

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:
1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

2.1

Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:

flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and find Y plane with Adapter as worst plane.

Test
Bandwidth (MHz) Modulation RB #
Conducted Channel
Band
Test Cases P1/2
14| 3 5 10 | 15 | 20 BPSK QPSK [ 16QAM | 64QAM |256QAM Half|Fulll L | M | H
Max. Output
nl4 - - \% \% - - \" \% \%) \%) V| V]|V | V|V
Power
Peak-to-Average
. nl4 - - \ - - Vv \ \ \ \) \'
Ratio
26dB and 99%
) nl4 - - \Y \Y - - Vv \ \ \) \) \'
Bandwidth
Conducted
nl4 - - \% \% - - \" \% \%) \%) VvV |V \'
Band Edge
Emission Mask nl4 = = \' \' = = \Y \' \' \' V| V]|V |V
Conducted
Spurious nl4 = = Y = = Y V|V |V
Emission
Frequenc
9 - y nl4 - - \% - - \" \% \'
Stability
E.R.P nl4 = - \Y \Y = = \Y \' \' \' Max Power
Radiated
Spurious nl4 Worst Case V|V |V
Emission
1. The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test
under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions
Remark are reported.

4. For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s
OFDM) were recorded in this report.

5. Allthe radiated test cases were performed with Battery 1X and Sample 2.

6. One representative bandwidth is selected to perform PAR and frequency stability.

TEL : 886-3-327-3456
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2.2 Connection Diagram of Test System

120V ac/E0Hz
EUT
(Adapter)

L]

EUT
{USB TYFE A to TYFE C cable)

EUT

(

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name Model No. [FCCID |Data Cable [Power Cord
1, [PGWirelessTest 1, sy MT8000A N/A N/A Unshielded, 1.8 m
Platform

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.5 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.5+10 = 14.5 (dB)

TEL : 886-3-327-3456 Page Number :90f 24
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2.5 Frequency List of Low/Middle/High Channels

5G NR n14 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 158600 -
10
Frequency - 793 -
c Channel 158100 158600 159100
Frequency 790.5 793 795.5
TEL : 886-3-327-3456 Page Number 10 of 24
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, and Conducted Spurious Emission

I

Power Divider
System Simulator - ") \

EUT

1

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement and ERP

3.2.1Description of the Conducted Output Power Measurement and ERP
Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set to
transmit the maximum power on the EUT. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for 5G NR n14.

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT - LC, ERP = EIRP -2.15, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1.  The transmitter output port was connected to base station.

2.  Set EUT at maximum power through base station.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4.

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 112 0f 24
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3.3 Peak-to-Average Ratio
3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 113 0f 24
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated OBW,
and the VBW shall be at least 3 times the RBW.

4. Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed as
close as possible to this value. The OBW is the positive frequency difference between the two
markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number : 14 of 24
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

90.543(e)

(1) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +
10 log (P) dB.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 100kHz band immediately outside and adjacent to the band edge.
Beyond the 100kHz band from the band edge, RBW=100kHz was used.

Set spectrum analyzer with RMS detector.

o o M w DN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number :150f 24
FAX : 886-3-328-4978 Issued Date : Jun. 17, 2022
Report Template No.: BU5-FGLTE9OR Version 2.4 Report Version 101



e’ FCC RADIO TEST REPORT Report No. : FG222202E

SPORTON LAB.

3.6 Emission Mask
3.6.1Description of Emissions Mask Measurement

Transmitters designed must meet the emission mask comply with the emission mask provisions of FCC

Part 90.210(n).

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The power of the modulated signal was measured on a spectrum analyzer using an RMS and 10
second sweep time in order to maximize the level.

3. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a frequency

including its 10™ harmonic.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and base station via power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4. The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number : 17 of 24
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3.8 Frequency Stability
3.8.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

o
og
Spectrum Analyzer | i
System Simulator P tyzer / Receiver
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission
4.2.1Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.
The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the
band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)
for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For the
purpose of equipment authorization, a transmitter shall be tested with an antenna that is representative

of the type that will be used with the equipment in normal operation.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8. Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

11. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Instrument | Brand Name [ Model No. Serial No. [Characteristics Cal:)b;?etlon Test Date Due Date Remark
Rohde & Mar. 25, 2022~ Radiation
Loop Antenna Schwarz HFH2-72 100488 9 kHz~30 MHz | Sep. 07, 2021 Jun. 02, 2022 Sep. 06, 2022 (03CH12-HY)
CBL 6111D & .
. Mar. 25, 2022~ Radiation
Bilog Ant TESE 00800N1DO1IN-| 37059 & 01 | 30MHz~1GHz | Oct. 09, 2021 ! Oct. 08, 2022
rog Amenna Q 05 gz | Be Jun. 02, 2022 | ~°¢ (03CH12-HY)
. CBL 6111D & 35414 & Mar. 25, 2022~ Radiation
Bilog Antenna TESEQ N-6-06 AT-N0O602 30MHz~1GHz | Oct. 09, 2021 Jun. 02, 2022 Oct. 08, 2022 (03CH12-HY)
SCHWARZBE Mar. 25, 2022~ Radiation
Horn Antenna CK BBHA 9120 D | 9120D-1328 | 1GHz~18GHz | Dec. 03, 2021 Jun. 02, 2022 Dec. 02, 2022 (03CH12-HY)
SCHWARZBE Mar. 25, 2022~ Radiation
Horn Antenna CK BBHA 9120 D | 9120D-1212 | 1GHz~18GHz | Mar. 10, 2022 Jun. 02, 2022 Mar. 09, 2023 (03CH12-HY)
. Mar. 25, 2022~ Radiation
Preamplifier [COM-POWER PA-103 161075 10MHz~1GHz | Mar. 23, 2022 Jun. 02, 2022 Mar. 22, 2023 (03CH12-HY)
o . Mar. 25, 2022~ Radiation
Preamplifier Aglient 8449B 3008A02375 | 1GHz~26.5GHz | May 25, 2021 May. 23, 2022 May 24, 2022 (03CH12-HY)
. . May. 24, 2022~ Radiation
Preamplifier Aglient 8449B 3008A02375 | 1GHz~26.5GHz | May 24, 2022 Jun. 02, 2022 May 23, 2023 (03CH12-HY)
E-INSTRUME -

o ERA-100M-18 Mar. 25, 2022~ Radiation
Preamplifier NTLIECH G-56-01-A70 EC1900270 | 1GHz-18GHz | Dec. 27, 2021 Jun. 02, 2022 Dec. 26, 2022 (03CH12-HY)
Spectrum . Mar. 25, 2022~ Radiation
Analyzer Keysight N9010A MY53470118 ( 10Hz~44GHz | Jan. 12, 2022 Jun. 02, 2022 Jan. 11, 2023 (03CH12-HY)

HUBER + SUCOFLEX Mar. 25, 2022~ Radiation
RF Cable SUHNER 104 MY9837/4PE| 9kHz~30MHz | Mar. 10, 2022 Jun. 02, 2022 Mar. 09, 2023 (03CH12-HY)
HUBER + SUCOFLEX Mar. 25, 2022~ Radiation
RF Cable SUHNER 126E 0058/126E | 30MHz~18GHz | Dec. 10, 2021 Jun. 02, 2022 Dec. 09, 2022 (03CH12-HY)
HUBER + SUCOFLEX Mar. 25, 2022~ Radiation
RF Cable SUHNER 102 505134/2 | 30MHz~40GHz | Feb. 21, 2022 Jun. 02, 2022 Feb. 20, 2023 (03CH12-HY)
HUBER + SUCOFLEX Mar. 25, 2022~ Radiation
RF Cable SUHNER 102 803953/2 | 30MHz~40GHz | Mar. 08, 2022 Jun. 02, 2022 Mar. 07, 2023 (03CH12-HY)
WHKX12-1080 . .
. A 1.2GHz High Mar. 25, 2022~ Radiation
Filter Wainwright -1200(;;&;000-6 SN1 Pass Eilter Mar. 16, 2022 Jun. 02, 2022 Mar. 15, 2023 (03CH12-HY)
WHKX12-2700 . .
. A 3GHz High Pass Mar. 25, 2022~ Radiation
Filter Wainwright -3000(;;%000-6 SN2 Filter Jul. 12, 2021 Jun, 02, 2022 Jul. 11, 2022 (03CH12-HY)
. L WLKS1200-12 1.2GHz Low Mar. 25, 2022~ Radiation
Filter Wainwright ss SN2 Pass Filter Mar. 16, 2022 Jun. 02, 2022 Mar. 15, 2023 (03CH12-HY)
WHKX8-5872.5 . .
. R 6.75GHz High Mar. 25, 2022~ Radiation
Filter Wainwright -6750(;;%000-4 SN2 Pass Eilter Mar. 16, 2022 Jun. 02, 2022 Mar. 15, 2023 (03CH12-HY)
Mar. 25, 2022~ Radiation
Hygrometer TECPEL DTM-303B TP140349 N/A Sep. 30, 2021 Jun. 02, 2022 Sep. 29, 2022 (03CH12-HY)
Control Turn Mar. 25, 2022~ Radiation
Controller EMEC EM1000 N/A table & Ant Mast N/A Jun. 02, 2022 N/A (03CH12-HY)
Mar. 25, 2022~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A Jun. 02, 2022 N/A (03CH12-HY)
Mar. 25, 2022~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A Jun. 02, 2022 N/A (03CH12-HY)
. Mar. 25, 2022~ Radiation
Software Audix E3 6.2009-8-24| RK-000989 N/A N/A Jun. 02, 2022 N/A (03CH12-HY)
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Instrument [ Brand Name Model No. Serial No. |Characteristics Cal:)b;?etion Test Date Due Date Remark
F;g\?\;"g:;;'; GW Instek | PSS-2005 | EL890001 | 50Hz~60Hz | Oct. 06, 2021 AJEE.OSS”ZZ(’:;; Oct. 05, 2022 (CTO:(?;-C}:?((;
Signal Analyzer gg;‘fvzr‘i‘ FSV3044 101049 | 10Hz~44GHz |Aug. 31, 2021 ﬁﬂ;ogélzggzzg Aug. 30, 2022 (CTOSS;_?:‘:(‘;
Te&’;f}:ig‘rre ESPEC SH-641 92013720 | -40°C ~90°C |Sep. 09, 2021 AJBE.OSS”ZSOZZZZ" Sep. 08, 2022 E:TOS(?;-C}:?((;
Hygrometer | TECPEL DTM-303B | TP200886 NA Mar. 21, 2022 AJEE.OSS”ZZ(’:;; Mar. 20, 2023 (CTO:(?;-C}:?((;
B(""I\jzaitfrt;’” Anritsu MT8821C | 6261849015 LTE Oct. 06, 2021 ﬁﬂ;'ogélzggzzg Oct. 05, 2022 E:T":gé‘_ﬁf(‘;
B(a,\jgassf:;” Anritsu MT8000A | 6261940327 FR1 Oct. 29, 2021 /jzrr.]-ogélzgozzzg Oct. 28, 2022 (CTOSS;?;?(‘;
TEL : 886-3-327-3456 Page Number : 23 of 24
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 310 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 339 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and ERP

NR n14 Maximum Average Power [dBm] (GT - LC =-3.15 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP(W)
5 0 0 23.76 23.56 23.80
5 0 0 23.61 23.50 23.64
5 0 0 B1/2 BPSK 23.67 23.61 23.73
5 0 0 23.27 23.11 23.28
5 0 0 23.13 23.08 23.03
5 0 0 23.26 23.17 23.13
5 0 0 23.76 23.62 23.78 18.50 0.0708
5 0 0 23.62 23.58 23.64
5 0 0 S 23.61 23.70 23.70
5 0 0 22.79 22.62 22.72
5 0 0 22.46 22.54 22.58
5 0 0 22.64 22.61 22.69
5 0 0 16-QAM 22.75 22.57 22.78
5 0 0 64-QAM 21.35 21.31 21.33 17.48 0.0560
5 0 0 256-QAM 18.62 18.52 18.63

Limit ERP < 3W Result Pass
NR n14 Maximum Average Power [dBm] (GT - LC =-3.15 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP(W)
10 0 0 - 23.78 -
10 0 0 - 23.59 -
10 0 0 B1/2 BPSK - 23.70 -
10 0 0 - 23.30 -
10 0 0 - 23.07 -
10 0 0 - 23.21 -
0 - 5 - 23.60 - 18.48 0.0705
10 0 0 - 23.57 -
10 0 0 - 23.63 -

QPSK
10 0 0 - 22.73 -
10 0 0 - 22.64 -
10 0 0 - 22.63 -
10 0 0 16-QAM - 22.80 -
10 0 0 64-QAM - 21.42 - 17.50 0.0562
10 0 0 256-QAM - 18.55 -
Limit ERP < 3W Result Pass

Al-1of 1
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FR1 n14

Peak-to-Average Ratio

Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.00 5.70 6.68 6.78 PASS
Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.84 PASS
TEL : 886-3-327-3456 Page Number : Anl4-1 of 38
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Reflovel 30008 Offset  11.50.d5 = AnBW 10 Mz Reflevel 30000Bn Offsct  11.9008 = AnBW 10 Mz
- an 3001 Meos Time 13ms at 3008 MessTime 13ms
1E-
I
v 1E LY
} Y
1604 ¥ TE04- "
i i
i
L
!
{
|
G 793.0 Wz Mean Pwr + 20,00 d8 || |GF793.0 iz Mean Pwr +30.00 48
2 Result Summ Samples: 130000 |2 Result Surnm Samples: 130000
2315 dBm 28,63 dBm 548 d8 22448 384 di 5.00 3B 540 b ="—zz.sg dBm 28.72dBm 6.13d8 25648 466 db 570 d8 60848
weoicer. EENNNN & 00T T
12:00:52 02.06.2022 12:00:43 02.06.2022
Reflovel 30008 Offset  11.50.d5 = AnBW 10 Mz Reflevel 30000Bn Offsct  11.9008 = AnBW 10 Mz
- 3001 Meos Time 13ms - 3008 MessTime 13ms
1CCOF 15 View
- 1E \
I
1E
TE04- 1 1608 .
1 i
I ]
T
1 |
G 793.0 Wz Mean Pwr + 20,00 d8 || |GF793.0 iz Mean Pwr +30.00 48
2 Result Summ Samples: 130000 |2 Result Surnm Samples: 130000
21.47 dBm 28.72 dBm 7.5 dB 3.04dB 5326 66848 71248 = 21.09dBm 28.74 dBm 7.64.d8 30148 53848 678 dB 75048
wesicer EENNNN & 00T T
12:00:35 02.06.2022 12:00:28 02.06.2022
Reflovel 30008 Offset  11.50.d5 = AnBW 10 Mz
- are 3000 MessTime  136is
o
IE04
|
|
|CF 793.0 MHz Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
18.83 dBm 27.08 dBm 835 d8 30448 5,36 d 654 3B 8.0
e NNINEE &
12:00:20 02.06.2022
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26dB Bandwidth

Mode FR1n14: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.96 9.51
Mode FR1n14: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.97 4.96 9.81 9.81
Mod. 64QAM | 256QAM | B64QAM | 256QAM
Middle CH 4.91 4.97 9.89 9.81
TEL : 886-3-327-3456 Page Number 1 An14-3 of 38
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FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz
1.01 ms = VBW 300 kiiz _ Made Auto Swesp

: T
\
|
30 W d T e "
(GF753.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
[2 Marker Table
M 1 790.862 MHz 1614 dBm ndB 260 dbl
m 1 790,542 MHz 477 dBm nd8 down BW 4.96 MHz
12 1 795438 MHz 1017 dBm QFactor 1596

s S

12:01:49 02.06.2022

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e Eo e Eo

= an 5005 SWT 101 ms = VBW 300tz Mode Auto Sweep Court 100100 [ = st 5005 SWT 101 ms = VEW 300tz Mase uto Sweep Cour 100/100
1 Frequency Sweep 1 Frequency Sweep
=
791,761 00 Wz 752021 00 Wz
» - »
. -~ N el . o " A P
o o f T
| T v
: { |
! 4 4 \
I P f !
v | f
/ \ N L
A AT B o ™ P
[EREETITS 001 prx [T Span 10.0 Wiz || | 793.0 Wik 001 prs ot/ Span 10.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 791.781 MHz 13.48 dBm ndb 260 di 792021 MHz 13.43 dBm &
m 1 750512 MHz 1181 dbm B down B ! 75052 MHz 1355 dbm e p—
n i 795478 MHz 1194 dBin QFador ! 795,507 Mtz 1200 dBim QFactor
Sesty
12:02:30 02.06.2022 12:02:30 02.06.2022

64QAM 256QAM

siew = |[Spacirum | —

RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz saL RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz saL

- are 3008 SWT 101 ms = VBW 300kz_ Made Auto Sweep Court 1007100 | = are 3008 SWT 101 ms = VBW 300kz_ Made Auto Sweep. Count 100/100
1 Frequancy Sweep « [ Frequency Swaep .
79127200 MHe 791.34200 MHE
» »
o e e o R,
e ol PR AV e
o T o T T
{ h ! \
L - .
o { & ¥
[ 1, | \
il 1 ] X
/ A
[ ‘ |
A AT [N ST = > . .
7330 Mz 001 prs O W/ Span 10.0 WAz || [GF793.0 Wz 1001 pts oM/ Span 10.0 WAz
[z Marker Table [z Marker Table
M 1 791.272 MHz 13.69 dBm ndB 260 d8 M 1 791.342 MHz 10.07 dBm ndd 26048
n 1 790:582 MHz 1204 dbm B down B 491 MHz n 1 790.483 MHz 15.23 dbm o B 495 MHz
n 1 795488 MHz 1270 dBm 0 Facior 113 n 1 795,418 MHz 1551 dBm @ Facior 1594
s, s,
wecy e wecy s ra
12:02:43 02.06.2022 12:02:55 02.06.2022
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FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

12:01:13 02.06.2022

" R el
b VL v Yy
[SREETTS 00 1] Span 300 e
ST

[ 1 790.522 MHz 1437 dBm nd8 26048

n 1 7BR0A5 MHz 11.64 dBm ndB down BW 951 MHz

P 1 J97.555 MHz 1175 dBm QFactor 831

oo 0

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

ultiView Spactrum
RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

11:59:28 02.06.2022

11:59:41 02.06.2022

Reflevel 30,00 dBm  Offset 115008 = REW 100kHz se se
= 5008 SWT 1.0 ms = VEW 300wz _Made Auto sweep Count 100/100_| = ant 303 SWT 1.0 ms = VBW 300kitz_Made Auto Sweep Count 106/100
1 Frequency Sweep 1 Frequency Sweep
n
© o ey o e e ) . T s e
IR VP AP e [ AT pr e pesalf e o
N | | o I
T [ ]
I |
[ \ |
7 7
[ 1 [
/ 1 /
d f N
pf i r i
M et VT
o e UL N Y L
(CF 733.0 bz 1001 prs 0 Mz, Span 20.0 MHz | | (G 733.0 ke 1001 pes oMb/ Span 20.0 MHz
[2 Msrheer Table [2 Msrheer Table |
1062 dBm ndB 260 dbl M 1 789.144 MHz 11.01 dBm ndB 260 dbl
15.15 dBm nd8 down BW 981 MHz m 1 788.085 MHz 1484 dm ndB down BW 981 MHz
1522 dbm aFactor i3 n 1 797,895 WHz 1662 dbm Qfactor 804
s, D s o
ooy D &R R

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

seL

ultiView Spactrum
RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

seL
Count 106/108

11:59:55 02.06.2022

12:00:08 02.05.2022

- 3000 SWT 1.0 ms = VBW 300uiz_ Made Auto Sweep Count 106/100_| = art 3000 SWT 101 ms = VBW 300kt Made Auto Swesp
1 Fraquency Swep < || Frequency Sweep
797,356 0 M 69,464 0 Mt
n n
0 0
[ i Ty Ly
o, T o T
| |
\ /
¥ T
f T 7
| Wy [ i
| v [ \
Al i
S . o anfrens? e
(CF 733.0 bz 1001 prs awHz/ Span 20.0 MHz | | (G 733.0 ke 1001 pes oMb/ Span 20.0 MHz
[2 Msrheer Table [2 Msrheer Table
mi 1 797.396 MHz 11.59 dBm ndB 26.0 dib M1 1 789,454 MHz 728 dBm ndd 260 dbf
m 1 TER.005 MHz 14.44 dBm nd8 down BW 9.89 MHz m 1 788.085 MHz 18.62 dBm ndB down BW 981 MHz
n 1 797,895 WHz 1416 dm 0 Factor 805 n 1 797,895 WHz 191 dm Q factor 805
s o T
ooy D &R L
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Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.93
Mode FR1 n14 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.49 9.31 9.29
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.50 9.31 9.31
TEL : 886-3-327-3456 Page Number : An14-6 of 38
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FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz
3006 SWT 101 ms = VBW J00kHz Mode Auto sweep

h

mifi]
751,841 00 MHz
20
0 i
N |
7
(GF753.0MHz 1001 prs 0 MHz/
[2 Marker Table
M 1 791.841 MHz 17.01 dBm Oce B 4.475449 848 MHz
m 1 790.744 37 MHz 12,19 dim Oce Bw Centroid 792,882 099 668 MHz
12 1 79521982 MHz 1201 dgm Oce B Freq Offset ~17.900 331 58 kHz

12:01:43 02.06.2022

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum

RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

= an 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep
h

seL

Count 106/100

ultiView Spactrum

RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

= an 3008 SWT 101 ms = VEW 300z
I

Made Auta Sweep

seL

Count 106/100

372 dt
9107200 W 91.16200 Wi
2 2
10 e £ 10 o I e -
o a o -
/ f
J
y Vo
[EOTIU 001 pis Wi [EETY 001 pis (7] Span 100 Az
2 Msrker Table 2 Msrker Table
i 1 791,072 MHz 1813 dBm O 4502510283 MHz i 1 791,182 MHz 13.77 dBm Occtw 2498922 808 MHz
n 1 7907292 Wbtz 571 dim O o Centroid 92380451 748 M n 1 790733 29 Wtz 5.5 dim Occ B Centroid 792,982 747912 Wi
n | 79523 71 Mtz 883 din Oc By Freq Offen 19548251 565 kil n | 7952 21 Wiz 855 b Occ B Fre Offet 17252088 444 ks

12:02:04 02.05.2022

12:02:24 02.06.2022

R s, mmamm
s rann

64QAM

256QAM

ultiView Spactrum

RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

- an SWT 101 ms = VBW 300 kHz_ Mode Auto sweep
h

ultiView Spactrum

RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz

- an 3008 SWT 101 ms = VBW 300 iz
h

Made Auto Sweep

79083200 MHz

(GF753.0MHz 1001 prs 0 MHz/ (CF 793 0 MHz 1001 pts 0 MHz/ Span 10.0 MHz
[2 Marker Table [2 Marker Table

M 1 T92.73 MHz 1267 dBm Occ Bw 4.498140525 MHz M 1 790.832 MHz 9.59 dBm Oce B 4.506702 399 MHz

m 1 790.725 35 MHz 799 dim Oce Bw Centroid 792,574 420 56 MHz m 1 790.714.74 Mz 557 dBm Occ B Gentroid 792,968 094 373 MHz

12 1 795.223 49 MHz 754 dBm Oce B Freq Offset 25579 439 603 kHz 12 1 795.221 45 MHz 491 dBm Oce Buw Fren Offset 31,905 627 394 kHz

12:02:38 02.06.2022

12:02:50 02.06.2022

I s, amamm
s
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SPORTON LAB.

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Count 106/108

RefLevel 30,00 dBn Offset 11,90 08 = REW 100kHz
1.01 ms = VBW 300 kiiz _ Made Auto Swesp

3008 SWT
d Bandwidth

- an

/

s o w7 S
m 1 790.562 MHz 14.66 dBm Oce Bw 8933406 847 MHz
T2 1 757.269 5 MHz 95.597 dBm Oce Bw Freq Offset -197.222 239 768 kHz
oo 0
FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

16QAM

QPSK

seL

| - - =
(O —
Count 100/100

seL
SWT 101 ms = VEW 300kHz_ Made Auta Sweep

RefLevel 3000.0bm  Oftet 115008 = RBW 100%Hz
- At SWT 101 ms = VBW 300 kHz Made Auto Sweep Count 100/100 | = Att E
Ll F oy v o il T
o - - o . -
[ | I
/ : ] ‘-
] )
| b,
o A WA Wy
[EOTIU 001 pis S Span 0.0 Wik || 753 o e 001 pis o] Span 300 Hiz
2 Msrker Table 2 Msrker Table
Occ Bw 9311349509 MHz M 1 789.164 MHz. 11.03 dBm Oce B 9,299 648 952 MHz
792,950 056.964 M n 1 7883355 Mia 798 8m Occ B Centroid 792.98512306 iz
T2 1 797635 1 MHz 7.07 dbim Occ Bw Freg Offset 14.676 940 193 kHz
.

788544 MHz 3
Occ B Centroid
-9.943 035 764 kHz

7BBI344 Mz
7.13 dbn Occ B Freq Offset
[T S

7976457 MHz
iman
Lied s

11:59:35 02.06.2022

64QAM 256QAM

Count 106/108

| o -
e

1.01 ms = VBW 300 kiiz _ Made Auto Sweep

ultiView Spectrum
RefLevel 30,00 dBm  Offset 11.50.d8 = REW 100 kHz
= e 3000 SWT 101 ms = VBW J00kiz _Mode Auto sweep Cownt WV/KOR | @I 206 Swr
d Bandwidth Bandwidth
0 . 0
A
o o
|
b
T
{ |
Lo,
T

St
(CF 793 0 Mz 1001 pts 0 MHz/ Span 20.0 MHz | | |GF753.0 MKz 1001 pts 0 b=/ Span 20.0 MHz
[2 Marker Tabie [2 Marker Tabie
mi 1 797.376 MHz 11.65 dBm Oce B 9310083 367 MHz mi 1 796.816 MHz 7.84 dBm Qce Bu 9310523516 MHz
n 1 7883033 Wb 701 dim Oce B Centroid 792,858 945,027 MHz n 1 7883274 b 3,96 dBm Occ B Centroid 92,577 663 586 MHz
n 1 797614 MKz 6.7 dém Oce B Freq Offset 41058673 211 kHz n 1 7976329 Wbz 334 dbm Ot Buv Fren Offset 22336 413543 kHz
s T s T
wory DR & N wesy R & UUOT
11:58:49 02.06.2022 12:00:02 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

Conducted Band Edge

Ref Level 000 dOm  Offset 1190 dB Mode Sweep saL RefLevel 30.00dBm  Offset 11.90d8. Mode Sweep seL
Count 100/100 Count 100/100
1 1 Spurious Emissions 1 Avg
2 Limit Chee PSS
phss Line _SPURIOUS_LINE_x85_0q2 phss
1 20 dbe s
i |
10 dB i | ‘
0 ‘ ]
# 1 10 dBm - I\
I SPURIOUS_LINE_ABS_002 I‘
T E I
! H
20 - m
) /
40 — e
e
m‘ [ - 7 Aaipon MWM—T 1 | el
o ——— i i e |
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summa |
758,000 MHz 768.000 MHz 100,000 kHz 76212637 MHz -49.69 dBm -36.69 dB 758.000 MHz 769.000 MHz 100.000 kHz 762.78571 MHz -49.99 dBm -36.99 dB
769.000 MHz 775.000 MHz 6.250 kitz 7788012 MHz 61.98 dBm 269308 769,000 Mz 775,000 Mz 6.250 itz 772.55145 MHz -61.83 dBm -26.84 dB
748 000 i 795000 i 06000k 7882912 hits “3038 dom S1eds Zs0 Toa000 ks 100000 ks L SiRE L R
X 2 X - 000 kiz . . ) 788,000 MHz 799,000 Mtz 100,000 kffz 63187 MHz .10 dBm d
799,000 MHz 806.000 MHz 6250 kiz 799.18531 MHz -61.92 dBm -26.52 dB 293 000 M1t 806 000 M1t 250 kite 799,003 50 MHz 57,96 dBm 2296 dB
o DRI
nesdy [N " —- [ &
10:50:12 02.06.2022 11:48:25 02.06.2022
sernes - [ B =
Ref Level 3000 dBm  Offset 11.90 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 11.90dB. Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Em 0 1 Spurious Emissions 1 Avg
Limit Ch PRSs Limit Chee 55
Line _SPURJOUS_UN phss Line _SPURIOUS_LINE_ABS_0d2 phss
20 dBew T 20 dBmr
10 dby !
” ™ R ]
o ! !
1 l ‘ 10 dBm
] | SPURIOUS_LINE_ABS_002 | |
l | ' | |
2 f |
f | « a
-40 X X
17 W Pl v w
e g, e/
Wi 0. P I B 1=
| et W [
4 T
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | [CF 782.0 MHz 5005 pts .8 MHz/ Span 38.0 MHz
2 Result Summa 2 Result Summa |
758,000 MHz 768.000 MHz 100,000 kHz 761.18132 MHz -49.92 dBm -36.92 758.000 MHz 769.000 MHz 100.000 kHz 767.43407 MHz -9.39 dBm -36.39 dB
769.000 MHz 775.000 MHz 6.250 kitz 0. 2 61.73 dBm 26738 769,000 Mz 775,000 Mz 6.250 itz 774.98501 MHz -61.85 dBm -26.85 dB
748 000 i 795000 i 06000k TS A0 Nls 573 dom S Zs0 Toa000 ks 100000 ks Lt Tk &I
X 2 X - 000 kiz -21. 788,000 MHz 799,000 Mtz 100,000 kffz 53187 MHz .27 dBm 20.73 d
799,000 MHz 806.000 MHz 6250 kiz 793.80070 MHz -57.27 dBm 2227 d 293 000 M1t 806 000 M1t 250 kite 799.63985 MHz 51.21 dBm 162148
o DRRIEE
nesdy [N " —- [ &
10:42:13 02.06.2022 11:43.57 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

e - | e - 5 L
Ref Level 000 dOm  Offset 1190 dB Mode Sweep saL RefLevel 30.00dBm  Offset 11.90d8. Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Ch PRss Limit Cheek 7RSS
Line. SPURJOUS_LIN phss Line _SPURIOUS_LINE_ABS 02 phss
20 dBew T i 20 dbny \‘|
|
10 dB il | ‘
0 ‘ |
|
10 dbir 1 it 10 dBor t
SPURIOUS_LINE ABS 002 ’ | SPURIOUS_LINE_ABS_002 |
20 T i I‘ |
20 i
J |
40 —H
} — |50 Bopcperca wr'qw-w-...j . | = el 7
s g e
CF 82.0 Mz 5005 pts 8 MHz/ Span 48.0 MHz || |CF782.0 MHz 5005 pts 8 MiHz/ Span 85.0 Mz
2 Result Summa 2 Result Summa
1
758.000 MHz 765.000 MHz 100,000 kHz 760.48901 MHz -49.67 dBm -36.67 dB 758,000 MHz 769,000 MHz 100.000 kHz 768.983 52 MHz -49.82 dBm -36.82 dB
769.000 MHz 775.000 MHz 6.250 kitz 771.64036 MHz 61.77 dBm 2677 dB 769,000 MHz 775,000 Mz 6.250 itz 771.06454 MHz 61.75 dBm -26.75 dB
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz -13.91 dBm 0.9 dB 775.000 MHz 788.000 MHz 100,000 kHz 775.35714 MHz -51.02 dBm -38.02dB
788,000 MHz 799,000 Mtiz 100,000 kHtz 788.33516 MHz 19.80 dBm -10.20 dB 768,000 MHz 799,000 MHz 100,000 kfiz 757664 B4 MHz 19.97 dBm 00348
799,000 MHz B06.000 MHz 6250 kiz 84266 MHz -61.39 dBm -26.39 dB 293 000 M1t 806 000 M1t 250 kite 799,003 50 MHz 58,03 dBm 230348
ety DR oG = B
10:48:17 02.06.2022 11:47:47 02.06.2022
Ref Level 3000 dBm  Offset 11.90 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 11.90dB. Mode Sweep seL
Count 100/100 Count 100/100
N Spuricies End 1 Spurious Emissions
r PRSS Limit Cheek PRsS
phss Line _SPURIOUS_LINE_x85_0q2 Phss
20 dBew 20 dBmr
10 dB t
g e
0 1 I
10 dB 1 | ‘ 10 dBnr | ‘
US_LINE | ABS_002 | l SPURIOUS_LINE_ABS_002
T " E 1
E ,’ - |H
; * ¥ A
e T N e
s v - v
1 S0 B s wz.w | -
b e
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHz 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758.000 MHz 765.000 MHz 100,000 kHz 766.87363 MHz -49.47 dBm -36.47 dB 758,000 MHz 769,000 MHz 100.000 kHz 764.93956 MHz -49.83 dBm -36.83 dB
769.000 MHz 775.000 MHz 6.250 kitz 770.22378 MHz 6210 dBm 211008 769,000 MHz 775,000 Mz 6.250 itz 771.73027 MHz -61.95 dBm -26.95 dB
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz -27.33 dBm -14.33 dB 775.000 MHz 788.000 MHz 100,000 kHz 787.11039 MHz -44.62 dBm -31.62d8
788,000 Mz 799,000 Mife 100,000 kite 789.00549 MHz 846 dBm -21.54 dB 788,000 MHz 799,000 Mtz 100,000 kffz 79678176 MHz 862 dB 7138d8
799,000 MHz B06.000 MHz 6250 kiz 799.77273 MHz -55.07 dBm -20.07 dB 293 000 M1t 806 000 M1t 250 kite 799.01049 MHz 5049 dBm 1520 dB
Ready (T o U —- [ &
10:43:32 02.06.2022 11:44:34 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG222202E

FR1 n14 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 11.90 0B

Made Sweep

6L

Count 100/100

1 Spurious Emissions

Linit Che

RefLevel 30.00dBm  Offset 11.90 d8.

Mode Sweep seL

Count 100/100

Limit Ch Phss {
Line _SPURJGUS_UIN phss Line _SPURIOUS_LINE_x85_0q2 phss
20 din + + 20 B 0
1 I
10 dBmr l ‘
o | !
10 dBm T { 10 dBnr J |
SPURIOUS_LINE_ABS_002 | | SPURIOUS_LINE_ABS_002 i |
20 [l i \
\ |
= 1
1
40 1 % i L
Sy, M N
} ‘ |50 gl 1 | o ot
e e i ———
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
1
758,000 MHz 765.000 MHz 100,000 kHz 60.95055 MHz -49.71 dBm -36.71 dB 758,000 MHz 769.000 MHz 100.000 kHz 765.609 89 MHz -49.96 dBm -36.96 dB
769,000 MHz 775,000 MHz 6.250 kliz 77371429 MHz 1.96 dBm -26.96 dB 769,000 Mz 775,000 Mz 6.250 itz 769.08052 MHz 61.98 dBm -26.98 dB
775,000 MHz 788.000 MHz 100000 kHz 787.99351 MHz -14.88 dBm -1.88 dB 775.000 MHz 788.000 MHz 100.000 kHz 775.48701 MHz -51.07 dBm -38.07 dB
788,000 MHz 799,000 Mtz 100,000 kftz 78632418 MHz 19.63 dBm 1037 dB 788,000 MHz 799,000 MHz 100,000 kffz 797.631 87 MHz 19.04 dBm -10.96 dB
799,000 MHz B06.000 MHz 5250 kliz 43566 MH2 ~61.90 dBm 6.0 4 799,000 Mz 806,000 Mtz 6.250 ki 799.04545 MHz -59.77 dBm -24.77 dB
— P
10:47:31 02.06.2022 11:47:10 02.06.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm

Ref Level 3000 dBm  Offset 11.90 08 Mode Sweep saL Offset 11.90d8. Mode Sweep seL
Count 100/100 Count 100/100
N Spuricies End 1 Spurious Emissions
U PRSS Limit Cheek PRsS
phss Line _SPURIOUS_LINE_ABS_0d2 Phss
20 diemr 20 dBmr
10 di t o
(el g [eaakntd
o | i
10 dbir T ‘ 10 dBry | ‘
US_LINE | ABS_002 | \ SPURIOUS_LINE_ABS_002 [
T E T
! l f l
/ \
L 1) L
P— T, e
- et
w 50, e |
b ke [ESUTR——— T
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHz 5005 pts B MHz/ Span 48.0 MHz
2 Result Summa [Z Reautt summa
1
758.000 MHz 765.000 MHz 100,000 kHz 759.91758 MHz -49.80 dBm -36.80 dB 758,000 MHz 769,000 MHz 100.000 kHz 767.071 43 MHz -49.85 dBm -36.85 dB
769,000 MHz 775.000 MHz 6.250 kiz 769.31463 MHz -61.91 dBm -26.91 dB 769.000 MHz 775.000 MHz 6.250 kHz 769.24875 MHz 61.86 dBm -26.86 di
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz -26.30 dBm 3.30 775.000 MHz 788.000 MHz 100,000 kHz 787.98052 MHz -44.32 dBm 313248
788,000 Mz 799,000 Mife 100,000 kite 789.85165 MHz 7.77dBm -22.23 dB 788,000 MHz 799,000 Mtz 100,000 kffz 796.33956 MHz 7.41 dBm 2255 di
799,000 MHz BOG.000 MHz 6.250 kiiz 799.73776 MHz -50.73 dBm -19.73 dB 799,000 Mt 805,000 M 5,250 kHy 799.40210 MHz 4953 dBm 143348
ety B o 0D B

10:44:10 02.06.2022

11:45:12 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 /5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 11.90 d8.

Ref Level 3000 dBm  Offset 11.90 0B Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Ch PRss Limit Cheek 7RSS
Line_SPURJoUS_LI phss Line _SPURIOUS_LINE_ABS 02 phss
20 dBe 20 dBi T T —
I
10 dB
o
10 dbir 1 10 dBor
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002
0 E
I
a0 | 1
)
0 [
AW
‘ T 0 B ey '\.,w |
e g e ey
CF 7820 MH: 5005 pts 8 MHz/ Span 48.0 MHz || |CF782.0 MHz 5005 pts 8 MiHz/ Span 85.0 Mz
2 Result Summa [Z Reauht summa |
758.000 MHz 765.000 MHz 100,000 kHz 761.06044 MHz -49.38 dBm -36.38 dB 758,000 MHz 769,000 MHz 100.000 kHz 767.961 54 MHz -49.87 dBm -36.87 dB
769.000 MHz 775.000 MHz 6.250 kitz 769.87213 MHz 61.76 dBm 2676 dB 769,000 MHz 775,000 Mz 6.250 itz 772.84515 MHz -61.93 dBm -26.93 dB
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz -16.35 dBm -335dB 775.000 MHz 788.000 MHz 100,000 kHz 778.27922 MHz -51.07 dBm -38.07 dB
788,000 Mz 799,000 Mife 100,000 kite 78832418 MHz 19.00 dBm -11.00 dB 788,000 MHz 799,000 Mtz 100,000 kffz 797.62088 MHz 18.83 dBm 11748
799,000 MHz B06.000 MHz 6250 kiz 80551888 MHz -61.91 dBm -26.91 dB 799,000 Mt 805,000 M 5,250 kHy 799,003 50 MHz .50.79 dBm 2479 dB
o DRI ;
nesty R L R westy &
10:45:56 02.06.2022 11:46:31 02.06.2022
Ref Level 3000 dBm  Offset 11.90 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 11.90dB. Mode Sweep seL
Count 100/100 Count 100/100
N Spuricies End 1 Spurious Emissions
r PRSS Limit Cheek PRsS
phss Line _SPURIOUS_LINE_x85_0q2 Phss
20 dBew 20 dBmr T
10 dB t
[ e
, ‘ - pre “
10 dbir 1 | } 10 dBor . . ‘
US_LINE | ABS_002 | SPURIOUS_LINE_ABS_002 I |
: >
| \ |
20 T T P T
40 i ! o i 4 b
o] P -
3 == - Dt e e
[ ™ 1 |
it bt [T —— P
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHz 5005 pts B MHz/ Span 48.0 MHz
2 Result Summa [Z Reautt summa
1
758.000 MHz 765.000 MHz 100,000 kHz 758.04945 MHz -49.84 dBm -36.84 dB 758,000 MHz 769,000 MHz 100.000 kHz 762.521 98 MHz -49.74 dBm -36.74 dB
769.000 MHz 775.000 MHz 6.250 kitz 77238262 MHz 61.84dBm 268408 769,000 MHz 775,000 Mz 6.250 itz 769.96803 MHz -61.84 dBm 2684 di
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz -29.56 dBm 16.56 dB 775.000 MHz 788.000 MHz 100,000 kHz 787.98052 MHz -44.59 dBm -31.59d8
788,000 MHz 799,000 Mtiz 100,000 kHtz 789.851 65 MHz 6.43 dBm -2357 dB 768,000 MHz 799,000 MHz 100,000 kfiz 796653 85 MHz 679 dBm 233 d
799,000 MHz B06.000 MHz 6250 kiz 799.73776 MHz -50.92 dBm -19.92 dB 799,000 Mt 805,000 M 5,250 kHy 799,031 47 MHz 1980 dBm 148048
o DERRIEE ;
e DS ety O U
10:44:51 02.06.2022 11:45:.51 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An14-12 of 38



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 11.90 0B

6L

Count 100/100

Made Sweep

RefLevel 30.00dBm  Offset 11.90 d8.

1 Spurious Emissions

Mode Sweep

s6L

Count 100/100

10:53:17 02.06.2022

11:45:48 02.06.2022

Lini Check
o thes Line _SPURIOUS._LINE_ABS_0d2
20 dim 20 dbny
10 dBmr ‘
0 1
10 dBer T 10 dBr ‘ T
SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS_002 | l
20 ' r T
| \
30 T 1
40 H fl 1 (—t
A | WL
‘ ’_fﬁ — + . -mdﬂmwnwwwm-uwﬂ | oy W
e e [rrreT— —— Lo s re———
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHz 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 765.000 MHz 100000 kHz 75835714 MHz -49.52 dBm -36.52dB 758000 MHz 769.000 MHz 100.000 kHz 765.53297 MHz -49.59 dBm -36.59 dB
769,000 MHz 775,000 MHz 6.250 kHz 769.62637 MHz 6201 dBm 2701 dB 769,000 MHz 775,000 Mz 6.250 itz 769.69231 MHz 62.00 dBm -27.00 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -17.23 dBm -4.23 dB 775.000 MHz 788.000 MHz 100,000 kHz 781 Hz 51.08 dBm -38.08 di
788,000 MHz 799.000 MHz 100,000 kHz 788.30220 MHz 15.94 dBm -14.06 dB 788.000 MHz 799.000 MHz 100.000 kHz 797.664 84 MHz 16.21 dBm 1379 dB
799,000 MHz B06.000 MHz 6.250 kiz 802.72378 MHz 6247 dBm 27 B 799.000 MHz 806,000 Mtz 6.250 ki 799.807 69 MHz -58.75 dBm 2375 dB
[ ] Wy D202 [ ] * an
10:52:27 02.06.2022 11:45:11 02.06.2022
B e |
Ref Level 3000 dBm  Offset 11,90 dB Mode Sweep saL Reflevel 3000c8m  Ofset 11.50 08 LD =2
Count 100/100 Count 100/100
1 Spurious Ei 1hvg || Spurious Emissions
Limit Cheed PRSS Limit Checl{ PRSS
Line _SPURJGUS_LINE_AB: phss Line _SPURIOUS._LINE_ABS_0d2 phes
20 diemr 1 20 diimr
10 dBmr
. e, P e
! |
10 dBm T } + 10 dBnr 7 ‘
SPURIOUS_LINE_ABS_002 ‘ SPURIOUS_LINE_ABS_002 |
20 | -
‘ I
|
30 i T ‘-‘ L‘
/ | / !
40 - et
- Ve, i
¥ 0,018 i et
| \ " 1 |
[P — s Frroes———————1 -
CF 782.0 MHz 5005 pts 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 765.000 MHz 100000 kHz 759.41209 MHz -49.74 dBm -36.74 758000 MHz 769.000 MHz 100.000 kHz 766.95055 MHz -49.44 dBm -36.44 dB
769,000 MHz 775,000 MHz 6.250 kHz 769.62637 MHz 1.82 dBm 268208 769,000 MHz 775,000 Mz 6.250 itz 770.004 00 MHz -61.84 dBm -26.84 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz 28.91 dBm 15.91 dB 775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -45.48 dBm -32.48 d
788,000 MHz 799,000 MHz 100,000 kHz 789.96154 MHz 478 dBm 2522dB 788,000 MHz 799,000 MHz 100.000 kHz 797.13736 MHz 5.07 dBm -24.53 dB
799,000 MHz B06.000 MHz 6.250 kiz 799.03846 MHz -57.73 dBm 22738 799.000 MHz 806,000 Mtz 6.250 ki 79935315 MHz 50.02 dBm -15.02 dB
[ ] Wy D202 [ ] i

TEL : 886-3-
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 11.90 0B

RefLevel 30.00dBm  Offset 11.90 d8.

10:54:20 02.06.2022

11:38:23 02.06.2022

Mode Sweep saL Mode Sweep seL
Count 10100 Count 100/100
1Sourious Eminins
Limit Check Phss
Line _SPURJGUS_LINE_ABS 02
20 dBew T T
10 dBmv L
R o
o t |
10 1 | ! 10 dBm l ‘
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002 |
20 |‘ r k | ‘I
20 ‘ - -
40 ! l, o ty
Fanhtad i S, /ﬂ"'”w.
= B i oo S .
| | - 7 [
B e e emg "
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts B MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
1
758,000 MHz 768.000 MHz 100,000 kHz 762.62088 MHz -49.93 dBm -36.93 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.92857 MHz -39.80 dBm -36.80 dB
769.000 MHz 775.000 MHz 6.250 kHz 769.31469 MHz 1.98 dBm -26.98 dB 769.000 MHz 775,000 MHz 6250 kifz 701 MHz -61.95 dBm -26.95 dB
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz 28.50 dBm -15.50 dB 775.000 MHz 788.000 MHz 100.000 kiz 787.92857 MHz -44.53 dBm -3153d8
788,000 MHz 799,000 Mz 100,000 kftz 789.02747 MHz 5.95 dBm -24.05 dB 788,000 MHz 799,000 MHz 100.000 kHz 797.280 22 MHz 6.73 dBm 327 dl
799,000 MHz 806.000 MHz 6250 kiz 799.08042 MHz -56.81 dBm -21.81 dB 293 000 M1t 806 000 M1t 250 kite 799.24825 MHz 4754 dBm 25148
D . ;
Ready 105619 ety e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG222202E

FR1 n14 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.90 08 Made Sweep s
Count 100/100
Limis Ches
Line _SPURJOUS,
20 dBew
10 di
eV B
0 { st |
I I
pm— ! J .
20
| |
30 1
]
|
0 ~ =
el ol ™y
e et
60 dBm- T T
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 768.82967 MHz -49.89 dBm -36.89 dB
769,000 MHz 775.000 MHz 6.250 kiz 771.67632 MHz -61.96 dBm -26.96 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -31.97 dBm 18.97 dB
788,000 Mz 798,000 Mz 100,000 ktfz 790.01648 MHz 6.54 dBm 2346 dB
799,000 MHz 505,000 MHz 6.250 kHz 799.241 26 MHz -43.79 dBm -14.79 dB

!

11:57:33 02.06.2022

FR1 n14 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level. 30.00dBm  Offset 11.90 o8 Made Sweep saL
Count 100/100
Limit Chee¥ P
Line _SPURJOUS.
20 di +
10 di
o [PPSR T
| T
10 dom———} } I |
SPURIOUS_LINE ABS 002 |
20 ; T
0 ] '
/ |
40 y e
(B0 AB e . "
60 dBm: 1 1 |M.,_N
CF 782.0 Mz 5005 pts B MHz/ Span 45.0 Mz
7 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 763.807 69 MHz -49.60 dBm -36.60 dB
769,000 MHz 775.000 MHz 6.250 kiz 77298302 MHz -61.93 dBm -26.93 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -30.89 dBm -17.89 dB
788,000 Mz 798,000 Mz 100,000 ktfz 789.12637 MHz 6.29 dBm 2371 dB
799,000 MHz 505,000 MHz 6.250 kiiz 793.23427 MHz -49.14 dBm -18.14 dB

nesty R & aen

11:56:24 02.06.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.90 B

11:55:21 02.06.2022

Made Sweep s
Count 100/100
Limis Ches
Line _SPURJOUS,
20 dBew
10 di
et PP o |
o f |
1048 I i
SPURIOUS_LINE_ ABS_002
20 T
‘I i
30 T T
40 ! e
Jrsyw—
Y,
B e i S
60 dBm- T T
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 759.664 84 MHz -49.78 dBm -36.78 dB
769,000 MHz 775.000 MHz 6.250 kiz 769.81219 MHz -61.92 dBm -26.92 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -32.17 dBm -19.17 dB
788,000 Mz 798,000 Mz 100,000 ktfz 790.15934 MHz 4.75 dBm -2525dB
799,000 MHz 505,000 MHz 6.250 kiiz 799.12238 MHz -50.14 dBm -15.14 dB
. &

FR1 n14 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.90 0B

11:54:06 02.06.2022

Mode Sweep saL
Count 100/100
Limit Chee¥ P
Line _SPURJOUS.
20 di +
10 di
R e
o f e ' \
| |
T — \ !
SPURIOUS_LINE ABS_ 002 |
0
] 1
20 :
| \
-40 - " ™y
e === B T
60 dBm M
CF 782.0 Mz 5005 pts B MHz/ Span 45.0 MHz
7 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 765.75275 MHz -49.84 dBm 36.84 dB
769,000 MHz 775.000 MHz 6.250 kiz 7734 MHz -61.85 dBm 26.85 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -31.39 dBm 18.39 dB
788,000 Mz 798,000 Mz 100,000 ktfz 788.90659 MHz 432 dBm -25.68 dB
799,000 MHz 505,000 MHz 6.250 kiiz 799.961 54 MHz -50.2 dBm 15.92 dB
[
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seamancas. FCC RADIO TEST REPORT Report No. : FG222202E

FR1 n14 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.90 B Made Sweep 6L

Count 100/100
Limis Cheed
Line _SPURJOUS_UINE
20 din
10 di
O\ Py
o | R
10 i |
20 1
|
E T t
1
0 - —
60 dBn i i v "'M
CF 782.0 WAz 5005 pis 8 Mz/ Span 48.0 Mz

2 Result Summar

758,000 MHz 765,000 MHz 100,000 kHz 758.00549 MHz . -36.82 dB
769,000 MHz 775.000 MHz 6.250 kiz 77088511 MHz
775.000 MHz 788.000 MHz 100.000 kHe 787.99351 MHz
788,000 Mz 798,000 Mz 100,000 ktfz 788.607 80 MHz
799,000 MHz 505,000 MHz 6.250 kHz 799.660 84 MHz

11:52:08 02.06.2022

FR1 n14 / 10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.90 05 Made Sweep sat
Count 100/100
Limit Cheel P}
Line _SPURJOUS_LINE_ABS_od2
20 dBmr :
10 B
0 praein, 2=
10 1 i T
SPURIOUS_LINE ]
20 i i
E - L
{ \
40 A,
o
60 dBm : :
CF T82.0 MH 5005 pts B WAzl Span 48.0 Mz
2 Result Summa
756,000 MHz 763.000 MHz 100,000 kHz 76353297 MHz -49.95 dBm -36.95 dB
768.000 MHz 775.000 MHz 6.250 kHz 773.48651 MHz -61.93 dBm -26.93 dB
775.000 MHz T88.000 MHz 100,000 kiz 787.99351 MHz -32.84 dBm -19.84 dB
758,000 MHz 799.000 MHz. 100,000 kHz 789.994 51 MHz 2.98 dBm -27.02 dB
795.000 MHz B06.000 MHz 6.250 kHz 799.03147 MHz -49.72 dBm -14.72 dB
[

11:58:22 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

Unwanted Emission (MASK)

FR1 n14 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest

Channel

1RBO

1RBmax

2 Result Summary
Sub Block A

-12.500 MHz -5.000 MHz
“5.000 MHz 2500 MHz
2,500 Mz 5,000 Mtz
5.000 MHz 12.500 Mz

100,000 kH
100,000 kH
100,000 kH
100,000 ki

TxPower 21.95 dBm

Tx Bandwidth _5.000 MHz
z 8 66 MHz
. 787.99875 MHz
2 793.92033 MHz
z 795.59366 MHz

2 Result Summary

12,500 MHz

12500 MHz

10:57:89 02.06.2022

Y& osrse

TxPower 22.01 dBm

Ref Level 3000 dBm  Offset 11.90 05 Made Auto FFT seL RefLevel 30,00 dm  Offset 11.90 8. Mode Auto FFT saL
Count 30/30 Count 30/30
1 Spectrum Emission Mask ®1Rm Avg | | |1 Spectrum Emission Mask ®iRm Avg
Limit Chee¥ Py Check 3
pe200
20 e T 20 i
m |
10 H 10 ‘l {
| 1
o
1 |
0 T r 10 dé t
CEM_LMIT 002 REL D 1 EM_LIMIT_002_REL 0
! |
20 T : |
a0 1 40 dBry 4 =4
J \
5 y W
50 dBn - B - T
ot o — ) i NS e
0 Ty it e a8 =t e e -
CF 790.5 MHz 5005 pts 2.5 Miz/ an 25.0 Mz | | (cF 790.5 Wik 5005 pts 2.5 MHz/ Span 25.0 MHz

Tx Bandwidth 5.000 MHz

784.956 79 MHz
787.541 71 MHz
793.001 25 MHz
795.563 69 MHz

-57.94 dBm

-52.93 dBm

RBW 100.000 kHz.

10:58:52 02.06.2022

CToT
Lid 0:55:52

Full RB

2 Result Summary
Sub Block A

Tx Power 22.40 dBm
Tx Bandwidth 5.000 MHz

Ref Level 3000 dBm  Offset 11.90 08 Made Auto FFT seL
Count 30/30
T Spectrum Emission Mask @R Avg
Uit Cheed 7
peaoa
20 e
10 —
0 T
|
10 r i
M_LIMIT_002_REL O !
30
i i
| \
40
T
o et St W, A | p
50 B £ et
I Y
5 Vi
OBy
CF 790.5 MHz 5005 pts 2.5 Miz/ an 25.0 MHz

REW 100.000 kHz
None|

10:57:48 02.06.2022

12500 MHz -5.000 MHz 100.000 kHz 84.304 95 MHz 44.65 dBm 67.04 dB -32.04 dB

-5.000 MHz -2.500 MHz 100.000 kHz 787.99875 MHz -25.61 dBm -48.01 dB -23.01dB

2500 MHz 5.000 MHz 100.000 ktz 793.00125 MHz -24.66 dBm -47.06 dB -22.06 dB

5.000 MHz 12.500 MHz 100.000 khiz 795.586 16 MHz -40.58 dBm -62.97 dB -27.97 d8
e

5747
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 /5MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO

1RBmax

2 Result Summary
Sub Block A

REW 100.000 kHz

TxPower 21.91dBm
Tx Bandwidth 5.000 MHz None

RefLevel 3000dBm Offset 11508 Made Auto FFT saL Ref Level 3000 dBm  Offset 115048 Mode Auto FFT sl
Count 30/30 Count 30/30
TSpectrum Emission Mask ®iRmAn || ! Mask ®1km Avg
limit Cheek FRes
p<a00
20 dBm 0 i
[l
10 10 i R
o |
! I
10 1 10 db | J
KEM_UIMIT_002_REL 0 / M_LUMIT_002_REL ¢ /
K = i
20 T EERY
| |
40 T+ ‘ 40 dBm
50 dBm o R B -
[ - -
A - i) A A STy [ " o
e g e a T <7 B A g T e
F 793.0 MHz 5005 pts 2.5 MHz/ an 25.0 WHz | | [cF 733.0 hikix 5005 pts 2.5 MHz/ " Span 25.0 Mz

TxPower 22.03 dBm
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz.

2 Result Summary
Sub Block A

-12.500 Mz -5.000 MHz 100.000 kHz 8 4 MHz 41.15 dBm 63 58 dB -28.58.d8
-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz -25.10 dBm 4753 dB -2253dB
2500 MHz 5.000 Mz 100,000 khz 795.50125 MHz -24.72 dBm 47.15dB 221548
5.000 MHz 12.500 MHz 100,000 khiz 738.29585 MHz -40.38 dBm -62.81 dB -27.81d8

Tx Power 2243 dBm REW 100.000 kHz
Tx Bandwidth 5.000 MHz None|

11:07:28 02.06.2022

oy 02082022
e P

-12.500 Mz -5.000 MHz 100.000 kHz 87.996 25 MHz 56.08 dBm 99 dB -9 787.456 79 MHz -56.93 dBm
-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz -8.77 dBm .68 dB -5.68 B 789.999 25 MHz
2500 MHz 5.000 Mz 100,000 khz 79649775 MHz -57.86 dBm -79.77 dB 54.77 dB 795501 25 MHz
5.000 MHz 12.500 MHz 100,000 khiz 798.53571 MHz -56.04 dBm -77.95 dB -42.95 dB 12500 Mits 798.25849 MHz 5111 dBm 731448
— . s
11:34:46 02.06.2022 11:35.05 02.06.2022
]
Ref Level 3000 dBm  Offset 11.90 08 Made Auto FFT s6L
Count 30/30
T Spectrum Emission Mask ® 1R Avg
Uit Cheed PRss
peaoa
20 e
10 —
\
o
0 W
MU 002 REL i
30
I
40 o™ . 4 A
el R U o
50 dBm x",”‘*‘r\M‘"—."" LZAZANNE WS el T
i ] e
|0, A
CF 793.0 MHz 5005 pts 2.5 MHz/ an 25.0 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 /5MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RBO

1RBmax

Ref Level 3000 dBm  Offset 11.90 0B

Made Auto FFT

2 Result Summary
Sub Block A

Tx Power 21.93 dBm
Tx Bandwidth 5.000 MHz

REW 100.000 kHz

None|

saL RefLevel 30.00d8m Offset 11.90d Mode Auto FFT 6L
Count 30 Count 30/30
1 Spectrum Emission Mask ®iRmAvg || |1 Mask ®1Rm Avg
Uit Cheed 7 3
peaoa
20 e i 20 T
| 1
10 11 10 ‘ -
I |
o || T [l
' |
10 T T 10 d t 1
SEM_UMIT_002_REL_O0 ! EM_LIMIT_002_REL 0 |
o [
a0 T 1
T ] ] 7
40 - 40 dBm -
50 dBr R B -
i . N __
4 o AT e o R T T T A
CF 795.5 Mz 5005 pts 2.5 Miz/ an 25.0 Mz | | (cF 755.5 Wik 5005 2.5 MHz/  Span 25.0 MHz

TxPower 21.89 dBm
Tx Bandwidth 5.000 MHz

RBW 100.000 kHz.

2 Result Summary
Sub Block A

Tx Power 2233 dBm
Tx Bandwidth 5.000 MHz

REW 100.000 kHz

None|

11:42:36 02.06.2022

-12.500 Mz -5.000 MHz 100.000 kHz 90.32393 MHz 40.76 dBm 63.03 dB E dg
-5.1000 MHz 2,500 MHz 100,000 kHz 792.99875 MHz -32.19 dBm -54.52 dB -29.52 dB
2500 MHz 5.000 Mz 100,000 khz 798.00125 MHz -24.76 dBm -47.09 dB -22.09d8
5.000 MHz 12500 Miz 100,000 khiz 801.15553 MHz -43.66 dBm 65.93 dB -30.99 dB

=

12500 MHz -5.000 MHz 100.000 kHz 90.473 78 MHz -53.55 dBm -75.48 dB 10 789.91184 MHz -58.56 dBm -45.45 dB
-5.1000 MHz 2,500 MHz 100,000 kHz 792.99875 MHz -13.90 dBm -35.83 dB -10.83 dB 79.3848 52.33 dB
2500 Mtz 5,000 Mtz 100,000 kHz 798.43831 MHz -56.69 dBm -78.62 dB 53.62 dB 358948 0,89 dB
5.000 MHz 12.500 Miz 100,000 kHz 801.08816 MHz -56.95 dBm -78.69 dB -43.89d8 12,500 MHz 800.55619 MHz -55.89 dBm -42.78 dB
ety DR o U0 [
11:41:09 02.06.2022 11:40:57 02.06.2022
[
Ref Level 3000 dBm  Offset 11.90 d8 Mode Auto FFT seL
Count 30/30
1 Spectrum Emission Mask ®1Rm Avg
Uit Cheed 7
pea00
20 dBer
10
{ \
N f
' \
10 T
W_UMIT_002_REL O |
30 i
|
40 - ol
Aoy "N".V i Vi \\ oY
50 dBm 1 et e
W -
s S
CF 795.5 MHx 5005 pts 2.5 MHz/ an 25.0 MHz
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

2 Result Summary
Sub Block A TxPower 21.43 dBm

Tx Bandwidth 5.000 MHz

-12.500 MHz -5.000 MHz 100,000 kHz 56

2 Result Summary

REW 100.000 kHz

None|

12500 MHz

Ref Level 3000 dBm  Offset 11.90 05 Made Auto FFT seL RefLevel 30,00 dm  Offset 11.90 8. Mode Auto FFT saL
Count 30/30 Count 30/30
T Spectrum Emission Mask ®RmAva || 1 Mask ®1Rm Avg
Uit Cheed PRss s
pe200
20 e T 20 i
|
10 i 10 ‘| |
[l [l
! |’ \ 1
| [
10 1 10db | 1
: : | EM_LIMIT_002_REL 0 [
30 - |
| 1 |
0 - 40 dBiny ks
50 dBr B — . N v
A e i ey
PR EPYPRETLY. L T - - [y .
v T T i G A A T f T P e G v T
CF 790.5 MHz 5005 pts 2.5 Miz/ an 25.0 Mz | | (cF 790.5 Wik 5005 pts 2.5 MHz/ Span 25.0 MHz

TxPower 21.47 dBm
Tx Bandwidth 5.000 MHz

784.941 81 MHz
787.91883 MHz
793.001 25 MHz
795.79595 MHz

-58.01dBm
-56.38 dBm
-12.26 dBm
-54.69 dBm

-33.73

-56.67 dBm -78.10 dB 7 12.500 Mz
-5.000 MHz -2.500 MHz 100,000 kHz -16.47 dBm -37.90 dB -12.90 d8
2500 MHz 5.000 MHz 100,000 kHz 793.26349 MHz -58.25 dBm -79.68 dB -54.68 dB
5.000 MHz 12.500 MHz 100,000 kHz 796.03571 MHz 58.48 dBm -79.90 dB -44.90 dB
nesty R v
10:58:10 02.06.2022 10:58:47 02.06.2022

Ready

CToT
Lid 05846

Full RB

2 Result Summary
Sub Block A TxPower 21.81dBm

Tx Bandwidth 5.000 MHz

Ref Level 3000 dBm  Offset 11.90 08 Made Auto FFT seL

Count 30/30
T Spectrum Emission Mask @R Avg

Uit Cheed PRss
peaoa
20 e
10 - -
0 T
|
10 ;
SEM_UMIT_002_REL_O0
4 - |
30
40 .
LTI SR PR
e e A e
50 B oy -
"
{dbor

CF 790.5 MHz 5005 pts 2.5 Miz/ an 25.0 MHz

REW 100.000 kHz

10:57:37 02.06

L2022

-12.500 Mz -5.000 MHz 100.000 kHz 84.10265 MHz .80 dBm 6261 dB -27.61d8
-5.1000 MHz 2,500 MHz 100,000 kHz 787.99875 MHz -25.58 dBm -47.39 dB -22.39.d8
2500 MHz 5.000 Mz 100,000 khz 793.00125 MHz -32.69 dBm 5450 -2950d
5.000 MHz 12500 Miz 100,000 khiz 795.56368 MHz -42.43 dBm 54.24 dB 29.24 dB

e . 0

a1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202E

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Ref Level 3000 dBm  Offset 11.90 05 Made Auto FFT saL RefLevel 30,00 dm  Offset 11.90 8. Mode Auto FFT 6L
Count 30/30 Count 30/30
T Spectrum Emission Mask ®ikmAvg || |1 Mask ®ikm Avg
Limis Cheed o s
p<200
20 dBm 20 (
|
10 0 T I
o :I
10 e | lI
£ EM_LIMIT_002_REL 0 |
| |
30 i T
! | | \
a0 40 dB
50 dBm - - B _f
e -
o gl w8 ) A AT )
A v SRR v 7 o | [P AR T &
2.5 MHz/ an 25.0 MHz | | [CF 793.0 MHz 5005 pts 2.5 MHz/ __Span 25.0 MHz

2 Re

CF 793.0 MHx

sult Summary

Sub Black A

2 Result Summary

REW 100.000 kHz

Tx Power 21.37 dBm

Tx Bandwidth 5.000 MHz None|

TxPower 21.42 dBm
Tx Bandwidth 5.000 MHz

-56.84 dBm

787.456 79 MHz

RBW 100.000 kHz.

-43.26 dB
-52.86 dB

12500 MHz 5,000 MHz 100,000 ktz 87.71903 MHz -53.98 dbm 71635 dB 358 12,500 Wiz
5,000 Wz 2500 MHz 100,000 kHz 790.9875 MHz -14.28 dBm -35.65 dB -10.65 dB 790.361 39 MHz 56.44 dBm 77868
2500 MHz 5,000 Mtz 100000 ktiz 796,837 41 MHz -56.12 dBm -77.49 dB -52.49 dB Y 78550125 MHz 15.80 dBm xS 122208
5,000 MHz 12.500 MHz 100,000 klz 798.51324 MHz -58.43 dBm -73.80 dB -44.30 dB 12500 M 79814610 MHz 54,50 dBm 30.92 dB

o O e ——
11:34:36 02.06.2022 11:35.20 02.06.2022
&
RefLevel 30.00dBm  Offset 119008 Mode Auto FFT saL
Count 30/30
T Spactrum Emission Matk ® 1R Avg
Uit Cheel 7]
P
20 dber
10 -
N |
|

o —— T \
KEM_LIMIT_002_RELLD [

-30

|

40 P o wr TAN ey

s dtm——pg2 2 et
roata’

7930 MH:z 5005 pts 25 Miz/ an 25.0 MH:

2 Result Summary

Sub Black A

Tx Power 21.90 dBm
Tx Bandwidth 5.000 MHz

-12.500 Mz -5.000 MHz 100.000 kHz 871 MHz 40.37 dBm 6227 dB -21.27d8

-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz -25.59 dBm -47.49 dB -22.49 dB

2500 MHz 5.000 Mz 100,000 khz 795.50125 MHz -25.19 dBm -47.09 dB -22.09d8

5.000 MHz 12500 Miz 100,000 khiz 798.65553 MHz -38.34 dBm 50.23 dB 25.23 dB
nesty R S e

11:07:42 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202E

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO

1RBmax

Ref Level 3000 dBm  Offset 11.90 6B Made Auto FFT

Tx Bandwidth 5.000 MHz

REW 100.000 kHz
None|

TxPower 21.34 dBm

saL RefLevel 30.00d8m Offset 11.90d Mode Auto FFT 6L
Count 30 Count 30/30
1 Spectrum Emission Mask ®iRmAvg || |1 Mask ®1Rm Avg
Uit Cheed 7 3
peaoa
20 e m 20 i
[ !
10 1 10 ‘I |
/1
o
1 I
10 + 10 d T [
£ ] 1 EM_LIMIT_002_REL 0
20 i Y i
| \ | |
a0 L 40 By ~ Ay
\ / .
50 dBm et B -y
b pfer ety " - Mol o
L A ey 1“’ VT B T v Sbs o
CF 795.5 Mz 5005 pts 2.5 MHz/ an 25.0 MHz | | [cF 795.5 Mz 5005 pts 2.5 MHz/  Span 25.0 MHz
2 Result Summary 2 Result Summary
Sub Block A TxPower 21.42 dBm

RBW 100.000 kHz.

-12.500 MHz

Tx Bandwidth 5.000 MHz

-5.000 MHz 100.000 kHz 90.361 39 MHz -53.60 dBm -502d8 40.02 d8 12,500 Mz 789.97927 MHz -58.00 dBm
-5.1000 MHz 2,500 MHz 100,000 kHz 792.99875 MHz -11.82 dBm -3324dB -5.24 dB 791.765 98 MHz -57.90 dBm
2500 MHz 5.000 Mz 100,000 khz 799.25999 MHz -56.47 dBm 7789 dB 5289 dB 798.001 25 MHz 1427 dBm
5.000 MHz 12,500 MHz 100,000 kHiz 801.08816 MHz -57.33 dBm -78.75 dB -43.75 dB 12,500 MHx 800.975 77 MHz _56.44 dBm
[ e D 5 U
11:41:23 02.06.2022 11:40:42 02.06.2022
s - 55 =
Ref Level 3000 dBm  Offset 11.90 08 Made Auto FFT s6L
Count 30/30
T Spectrum Emission Mask ® 1R Avg
Uit Cheed 7
pe200
20 e
10 —
0 \
| |
p— | | l
SEM_UMIT_002_REL_O0
30
Il \u
40 R
P s
A e ¢
50 gy |
el
50 e
CF 795.5 MHz 5005 pts 2.5 MHz/ an 25.0 MHz
2 Result Summary

Sub Black A

Tx Power 21.88dBm
Tx Bandwidth 5.000 MHz

-12.500 MHz

REW 100.000 kHz
None|

11:42:25 02.06.2022

-5.000 MHz 100.000 kHz 90.166 58 MHz 40.70 dBm 62.58 dB =21 8
-5.000 MHz -2.500 MHz 100.000 kHz 792.99875 MHz -28.57 dBm -50.44 dB -25.44 dB
2500 MHz 5.000 MHz 100.000 ktz 798.001 25 MHz -27.76 dBm -49.64 dB -24.64 dB
5.000 MHz 12.500 MHz 100.000 khiz 802.03971 MHz -41.42 dBm -63.30 dB -28.30 dB
[
oo
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